EPA

United States
Environmental Protection
Agency

Office of Environmental Research EPA-600/7-78-001
Research and Laboratory 1
Development Corvallis, Oregon 97330 January 1978

ENERGY CONSUMPTION OF
ADVANCED WASTEWATER

TREATMENT AT ELY,
MINNESOTA

AT L ?)Y

sinaAal PROTLCTION AGENCY
M N J 08817

Interagency
Energy-Environment
Research and Development
Program Report

EP 600/7
w0 A A A




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research

2. Environmental Protection Technology

3. Ecological Research

4. Environmental Monitoring

5. Socioeconomic Environmental Studies

6. Scientific and Technical Assessment Reports (STAR)

7. Interagency Energy-Environment Research and Development
8. "“Special” Reports

9. Miscellaneous Reports

This report has been assigned to the INTERAGENCY ENERGY-ENVIRONMENT
RESEARCH AND DEVELOPMENT series. Reports in this series result from the
effort funded under the 17-agency Federal Energy/Environment Research and
Development Program. These studies relate to EPA’s mission to protect the public
heailth and welfare from adverse effects of pollutants associated with energy sys-
tems. The goal of the Program is to assure the rapid development of domestic
energy supplies in an environmentally-compatible manner by providing the nec-
essary environmental data and control technology. Investigations include analy-
ses of the transport of energy-related pollutants and their health and ecological
effects; assessments of, and development of, control technologies for energy
systems; and integrated assessments of a wide range of energy-related environ-
mental issues.

This document 1s available to the public through the National Technical Informa-
tion Service, Springfield, Virginia 22161.

it oo



EPA-600/7-78-001
January 1978

ENERGY CONSUMPTION OF ADVANCED WASTEWATER
TREATMENT AT ELY, MINNESOTA

by

Donald J. Hernandez
Criteria and Assessment Branch
Corvallis Environmental Research Laboratory
Corvallis, Oregon 97330

CORVALLIS ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U. S. ENVIRONMENTAL PROTECTION AGENCY
CORVALLIS, OREGON 97330

- _4;::,“,,;;tf‘,*n; Dn(—-.»f-n...,,“, aneN

Tt A, J. 0001/



DISCLAIMER

This report has been reviewed by the Corvallis Environmental Research
Laboratory, U. S. Environmental Protection Agency, and approved for
publication. Mention of trade names or commercial products does not
constitute endorsement or recommendation for use.

ii

b« o b 5 O



FOREWORD

Effective regulatory and enforcement actions by the Environmental
Protection Agency would be virtually impossible without sound scientific
data on pollutants and their impact on environmental stability and human
health. In addition, it is necessary that energy utilization be evaluated
to assure that these actions are not contrary to the energy conservation
efforts of our Nation. Responsibility for building this data base has
been assigned to EPA's Office of Research and Development and its 15
major field installations, one of which is the Corvallis Environmental
Research Laboratory (CERL).

The primary mission of the Corvallis laboratory is research on the
effects of environmental pollutants on terrestrial, freshwater, and
marine ecosystems; the behavior, effects, and control of pollutants in
the lake systems; and the development of predictive models on the
movement of pollutants in the biosphere.

This report quantifies the energy used as a result of operating an
advanced wastewater treatment plant which includes phosphorus removal.
Other reports are being prepared which describe the impact upon the
Shagawa Lake ecosystem due to the reduction in phosphorus loading.

A. F. Bartsch
Director, CERL



ABSTRACT

This report analyzes energy use for the advanced wastewater treatment
plant at Ely, Minnesota, and breaks it down into three major categories;
plant operation, support services, and indirect use. It provides a
detailed analysis of plant operation, process by process and shows that
energy used in the operation of the treatment process is minimal when
compared to support services and indirect use.

This report covers a period from April 1, 1973 to March 31, 1974 and
work was completed as of March 31, 1974.

iv



I1

I1I

IV

VI
VII

CONTENTS

Page
Introduction . . . v v v vttt e e e e e e e e e e e e e 1
Wastewater Treatment Plant . . . . . . . . « « « « v o « . . 3
Direct Energy Utilization. . . . . . . . . . . . . o ... 6
Hastewater Treatment . . . . . & . ¢ ¢ ¢ v v ¢ v v 4 e v W 7
STudge Handling. . . . . « « ¢ « ¢« ¢ v v v v v v v v o o . 9
Chemical Feed. . . . « « v v ¢ ¢ v v e e v e e e e e e e e 10
Support Services . . . . . i it e e e e e e e e e e e e e 11
Indirect Energy Utilization. . . . . . . . . . . . . . . .. 12
Discussion and Summary . . . « ¢ v v v b . v 4 e e e e e e 14
Literature Cited . . . . . . . & ¢ v v v v v v v e e e 19
SI Units and Conversion Factors Used . . . . . . . . . . . . 20



ACKNOWLEDGEMENTS

The author wishes to thank R. M. Brice for his considerable help in
supplying information on the operation of, and equipment located at, the
treatment facility. This paper would not have been possible without his
assistance. In addition, I would like to thank Mr. F. Frigiola, Ecodyne
Corporation; Mr. D. T. Prew, Tolz, King, Duvall, Anderson and Associ-
ates; and Mr. M. Preiss, of Cardox Corp., for supplying information and
reviewing the draft manuscript. Additionally, Dr. John Sheehy, Mr. R.
Smith and Dr. G. D. Zarnett provided useful comments on the manuscript.

vi




SECTION I
INTRODUCTION

The art of decision making in any given area has become increasingly
complex as our society has become more and more interdependent and as
technology has advanced. This is particularly true in the areas of
pollutant generation and impact and energy development and utilization.
Unfortunately most decisions in these areas have been made in the past,
and still are, on the basis of "how to put out the fire" not "how to
prevent the fire". It has also been found that in resolving a problem,
new problems are often created, some of which are harder to deal with
than the original. A classic example is air pollution. One often used
solution has been to utilize wet scrubbers; this transfers the problem
from the air to the water. One then proceed to treat the water, which
transfers the problem from the water to the sludge. The sludge often is
disposed to the land or to the sea, which again transfers the problem.
This time it is in a form with which scientists are still trying to
deal. An exercise like this takes time, uses resources and employs
people but may never really solve the problem. True problem resolution
may be (and usually is) at the point of origin where the problem may be
minimized or prevented.

Energy consumption at wastewater treatment plants may, in the
future, be a significant input to the decision makers when determining
the extent or type of treatment. Smith (1973) studied energy consumption
in primary, secondary and tertiary municipal wastewater treatment plants.
His work is based upon both theoretical and actual plants. However, he
did not evaluate indirect energy consumption such as that used in pro-
duction of chemicals. Zarnett (1975) used the direct energy consumption
data compiled by Smith and added his own calculations for indirect
energy consumption. This paper deals with actual energy utilization at
one specific facility, the Advanced Wastewater Treatment (AWT) plant at
Ely, Minnesota, and is a follow on to the environmental impact study by
Kibby and Hernandez (1976). An evaluation is made of direct and indirect
operational energy consumption, but does not include energy utilized in
construction. That is an area which must eventually be dealt with, but
is beyond the scope of this paper.

To put this study into perspective, a brief history of the initia-
tion of the AWT plant and a description of the plant itself is necessary.
Prior to initiation of the AWT, phosphorus entering Shagawa Lake was
discharged from the secondary facility operated by the City of Ely. The
U. S. Environmental Protection Agency (EPA), in cooperation with the
City of Ely, funded construction of an advanced wastewater treatment
facility to demonstrate that a reduction in phosphorus from a point
source could reduce the trophic status of Shagawa Lake (Malueg et al.
1975). The tertiary plant which began operation in the spring of 1973
was designed to 1imit the phosphorus content of the effluent to 0.05g/m3



(mg/1) or less. Operating data since that time indicate that the efflu-
ent from the plant does indeed meet design criteria. Both the resultant
water quality and the Timnological characteristics of Shagawa Lake have
been reported in the literature by Malueg et al. (1975) and by Larsen et
al. (1975) and will not be discussed here.

It should be recognized that the Ely ANT was designed and constructed
as a research facility with very high phosphorus removal efficiency.
However, this did not significantly increase the level of energy utili-
zation; therefore, a comparison with non-research facilities is valid.



SECTION II
WASTEWATER TREATMENT PLANT

Prior to construction of the tertiary treatment plant, the Ely,
Minnesota, waste treatment facility consisted of a conventional secondary
treatment operation. Wastewater entered the facility, passed through
two parallel grit chambers, and then through a bar screen and comminuter.
The waste proceeded through a primary clarifier, trickling filter, and
secondary clarifier. After the effluent left the secondary clarifier,
it was chlorinated and discharged into Shagawa Lake (Brice, 1975).

Historically, sludge from the secondary clarifier was returned to
the influent 1ine of the primary clarifier and sludge from the primary
clarifier was digested and discharged to sludge drying beds. Although
the plant was designed to use digester gas to heat the digester, it was
also necessary to use supplemental gas (Brice, 1975).

The tertiary treatment system was constructed as a research facility
with a maximum of operational flexibility. Because of this, it is
possible to pump almost any part of the waste "from anywhere to anywhere."
Chemicals can also be introduced at many points in the system. However,
much of this capability is not used and a standard procedure, which is
working quite satisfactorily, was developed. It is this normal operating
procedure which will be described. A plant flow schematic is shown in
Figure 1.

The effluent from the secondary treatment facility is pumped to a
solids-contact clarifier at a rate of 4,164 m3/d (1.1 mgd) (Sheehy and
Evans, 1976). Flow from this clarifier goes to a second, similar clari-
fier and then to a flow splitter box which feeds by gravity to four dual
media filters.

The filters polish the effluent by removal of suspended solids
containing phosphorus. Use of dual media (anthracite and sand) permits
longer filter runs while still achieving excellent solids retention
capability. Backwash water is returned to the secondary plant influent
line. The filter effluent is chlorinated and discharged to Shagawa Lake
or pumped back to the plant for use as process water.

It should be noted that an activated carbon feed capability is
available for the removal of soluble organic phosphorus, or other uses
as indicated. However, due to normal plant efficiency activated carbon
is seldom used; consequently, the analyses which follow do not include
an assessment of the activated carbon system.

Chemical sludge is withdrawn from the tertiary system at both
clarifiers and pumped to a gravity sludge thickener. Organic sludge
from the primary and secondary clarifiers goes to the sludge thickener



where it is mixed with the chemical sludge from the tertiary plant.

From the thickener the sludge is pumped to a rotary belt vacuum filter
and trucked to an approved sanitary landfill. In the event of equipment
failure the sludge can bypass any given treatment facility and be dis-
charged to a sludge holding pond. Filtrate from the vacuum filter and
slurry from the vacuum are discharged to the equalization tank and
returned to the head of the plant.

The tertiary treatment plant was designed to treat 5,678 m3/d
(1.5 mgd) and from April 1, 1973 - March 31, 1974 was treating 4,164
m3/d (1.1 mgd). A1l data in this paper are for this time period.

Overall plant performance relative to certain parameters is presented in
Table 1 (Sheehy and Evans, 1976).

TABLE 1. ELY AWT PLANT PERFORMANCE

Influent Effluent Removal

g/m3 g/m3 g/m3

{mg/1) (mg/1) % (mg/1) kg/d Ma/yr
Total P 7.1 0.05 99.4 7.02 29.2 10.7
Suspended Solids 202.0 1.30 99.4 201.0 837.0 306.0
Alkalinity (as 181.0 41.90 76.9 139.0 579.0 211.0

CaC03)

BOD 90.0 12.30 86.3 78.0  325.0 119.0




CHLORINE FEED

Exhaust SYSTEM

| .
CARBON DIOXIDE Service
Dust LIME FEED FEED SYSTEM m I water
collector SYSTEM *
Arr blower, | |
X I 1 :
| Gravity filter
Ejector water ____: e, ——— ———— — .+_ —— A _)\_,' Metering air blower
ACTIVATED CARBON pumps FERRIC CHLORIDE | : : ) PUMP
FEED SYSTEM FEED SYSTEM | .
—_— e P e e e —— — e - ————— —— —— ___....——-Il\ ——rhe A ~ . >
. e T T
2 | | 7
Grit Slurry pump FEED svsrem | b1y | !
chambers o Primary Trickling Secondary = E&ymme———- ;o Flow
PI?Int ' sgren clarifier filter clarifier splitter box
influen Do o4 S = (f;:ovity
- filter
Comminuter Tertiary influent units
Lift ‘ pump station
station Effluent
Storm flow o uen
and septic Scum . sampler
drainage . ol ump Backwash
from swamp sfg'gcgf'g;'i%'; station equalization tank
> i . b Effluent to
it” Sludge pump station Shagawa Lake
T ” 4
Sludge .
Lift thickener Vocuym filter
station Scum z R Effluent pump
Storm flow ond g. Air blower Fil E3==f= "3 Siudge conveyor station
te drat :: iltrate -]
?recfmlcsti':;:;%griek S:UC:}JG pump . d Nt station ..v Sludge hoppers
station m';kge olding Truck to landfill
Thicken'e<$.sludge Sludge to holding pond
. . pump station
Figure 1. Ely, Minnesota, Wastewater

Treatment Plant Normal Flow

Schematic

Process piping

— — — Chemical feed piping



SECTION III
DIRECT ENERGY UTILIZATION

Direct energy utilization, for the purposes of this paper, is that
energy which is utilized directly in the operation of the facility for
such uses as pumps, motors, chemical feed equipment, 1lighting, and heat-
ing. It does not include energy utilized in the production of chemicals
or other resources.

To arrive at actual (or estimated) energy utilization by various
plant processes it is necessary to make certain assumptions and establish
standard procedures for calculations. Since electrical meters and duty
cycles are not available on most pumps, motors, etc., it is usually
necessary to calculate power consumption on the basis of pump or motor
characteristics, and normal operating efficiencies. These calculations
were carried out in the same manner as was done by Smith (1973).

A major part of electrical consumption at a treatment plant is due
to pumping the main stream or ancillary streams from one level to a
higher level. The horsepower consumed in pumping water is given by the
following relationship:

mgd x 105 x H 8.34 1b/gal

Pumping Horsepower =

1440 x X ey 33,000 ft-1b
min-hp
mgd = volume of water pumped, millions of gallons per day
H = total dynamic head, ft. of water
e, = hydraulic efficiency

This can be simplified as follows:
Pumping Horsepower = mgd x 0.1755 x H/eh

The hydraulic efficiency of water pumps depends on the volume of water
pumped as well as the total dynamic head delivered. Since most water
pumps are driven by induction motors, the speed of the pump is almost
fixed. If the duty cycle for a pump is known, the hydraulic efficiency
can be accurately determined. This information was not available in
most instances at this plant. Therefore, rough averages for hydraulic
efficiency were used as presented by Smith (1973):

up to 1000 gpm 70% hydraulic efficiency
1000 - 7000 gpm 74 % hydraulic efficiency
over 7000 gpm 83% hydraulic efficiency



When converting pumping or motor horsepower to electrical power consump-
tion the electrical power in kilowatts is expressed as: kilowatt hours
= 0.85 (eff.) x horsepower x hours operating as was done by Smith (1973).
These basic formulae and assumptions are used throughout this report.

WASTEWATER TREATMENT

Primary - Secondary Plant

There are four sources of wastewater which make up the influent to
this treatment facility and average 4,164 m3/d (1.1 mgd): tertiary
plant return streams from 1ift station number 1, 195.8 m3/d (51,744
gpd); water from 1ift station number 2, which pumps water from "Stinky
Ditch" creek containing some septic tank drainage and also some runoff
from the sludge holding pond, 87 m3/d (23,000 gpd); swamp water from
1ift station number 3, 142.8 m3/d (37,720 gpd); and municipal wastewater
from the City of Ely, 3,738 m3/d (987,536 gpd).

Lift station number 1 has two 200 gpm pumps designed to operate
against a total dynamic head of 55 feet. In pumping an average of 195.8
m3/d (51,744 gpd) this station utilized 52.2 MJ/d (14.5 kWh/d). Lift
station number 2 has two 100 gpm pumps designed to operate against a
total dynamic head of 40 feet. It pumps an average of 87 m3/d (23,000
gpd) and utilizes 16.9 MJ/d (4.7 kWh/d). Lift station number 3 has two
100 gpm pumps designed to operate against a total dynamic head of 30
feet, and pumps an average of 142.8 m3/d (37,720 gpd) and utilizes 20.9
MJ/d (5.8 kWh/d). The municipal waste water from the City of Ely enters
the plant by gravity flow so no pumping energy is utilized.

The total energy used for influent pumping is 90 MJ/d (25.0 kWh/d)
for a plant treating an average of 4164 m3/d (1.1 mgd). If all influent
flows were reduced proportionately the energy consumption for influent
pumping would be 81.7 MJ/d (22.7 kWh) for 3,785 m3/d (1.0 mgd). Flow
through the primary and secondary treatment plant is by gravity.

Throughout this paper, energy used for treatment of 4,164 m3 (1.1
mgd) is converted to probable energy use for 3,785 m3/d (1.0 mgd). This
is done to provide a comparison with the work done by Smith (1973).

Preliminary treatment includes a grit chamber, bar screen and
comminuter. The grit chamber and bar screen are manually cleaned, and
this use no electrical power. The comminuter was designed for 5,678
m3/d (1.5 mgd), with a peak flow of 28,387 m3/d (7.5 mgd). It is oper-
ated 24 hours a day by a 1.5 hp motor with energy consumption of 110.2
MJ/d (30.6 kWh/d) independent of flow.

From the comminuter the sewage flows by gravity to the primary
c]arifier. This is a 15.2 m (50 foot) diameter circular settling basin
with mechanical equipment for sludge and scum removal, operated by a 0.5



hp motor. This unit operates 24 hours a day with an energy consumption
of 36.7 Md/d (10.2 kitlh/d) independent of flow.

Flow from the primary clarifier is by gravity to the trickling
filter. This is an 18.3 m (60 foot) diameter, 1.8 m (6 foot) deep
filter consisting of rock varying in size from 7.6 - 10.2 cm (3 - 4
inches) in diameter. Wastewater is distributed over the surface of the
filter by a four-arm reaction type rotary distributor, so no additional
energy is used. Recirculation of a portion of the filter effluent can
be carried out, but is not.

Flow from the trickling filter is by gravity to the secondary
clarifier, this is a 15.2 m (50 foot) diameter circular settling basin,
similar to the primary clarifier, with mechanical equipment for sludge
and scum removal operated by a 0.5 hp motor. This unit operates 24
hours a day with an energy consumption of 36.7 MJ/d (10.2 kWh/d), inde-